



# Test Report

Report No.: CCL230925001E

Report Date: Sep. 28, 2023

Page 1 of 5

**Applicant** : Guangzhou Bearky Bag Co.,LTD  
**Address** : no29-43 Gegang Road Shiling Town Huadu Area Guangzhou Guangdong China

## The Submitted Sample Said To Be

**Sample Name** : COSMETIC BAG  
**Supplier** : Guangzhou Bearky Bag Co.,LTD  
**Manufacturer** : Guangzhou Bearky Bag Co.,LTD  
**Date of Sample Received** : Sep. 25, 2023  
**Test Period** : Sep. 25, 2023 ~ Sep. 28, 2023

**Test Conducted** : As requested by the applicant, refer to following page(s) for details.

## Executive Summary:

Tested sample(s)	Standard	Conclusion
Tested components of submitted sample	Entry 63 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EU) 2021/57 – Lead (Pb) content	Pass
	Entry 23 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EU) 2016/217 – Cadmium(Cd) content	Pass
	Entries 51 & 52 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EC) No 552/2009 & (EU) 2015/326 & (EU) 2018/2005 – Phthalates Requirement for toys and childcare articles	Pass

Signed for and on behalf of  
Compliance Control Lab (Dongguan) CO., LTD.

Prepared by:

*Cherry*  
Cherry

Reviewed by:

*Peng*  
Peng

Approved by:



This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCL or via the webpage of Conditions of Testing in the official website: [www.ccllab.com.cn](http://www.ccllab.com.cn). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth or findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCL. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No.: CCL230925001E

Report Date: Sep. 28, 2023

Page 2 of 5

## Test Results:

### Entry 63 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EU) 2021/57 – Lead content

Test Method: To refer to IEC 62321-5:2013, the analysis was performed by ICP-OES.

Test Items	Unit	RL	Limit	Test result		
				1	2+3	4+5+6
Lead (Pb)	mg/kg	10	500	N.D.	N.D.	N.D.

#### Note:

1. mg/kg = milligram per kilogram (ppm)
2. RL = report limit
3. N.D.= not detected(less than RL)

### Entry 23 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EU)2016/217 – Cadmium content

Test Method: To refer to IEC 62321-5:2013, the analysis was performed by ICP-OES.

Test Items	Unit	RL	Limit	Test result		
				1	2+3	4+5+6
Cadmium (Cd)	mg/kg	2	100	N.D.	N.D.	N.D.

#### Note:

1. mg/kg = milligram per kilogram (ppm)
2. RL = report limit
3. N.D.= not detected(less than RL)

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCL or via the webpage of Conditions of Testing in the official website: [www.ccllab.com.cn](http://www.ccllab.com.cn). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth or findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCL. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No.: CCL230925001E

Report Date: Sep. 28, 2023

Page 3 of 5

## Test Results:

### Entries 51 & 52 in Annex XVII of the REACH Regulation (EC) NO.1907/2006 and the Amendment (EC) No 552/2009 & (EU) 2015/326 & (EU) 2018/2005 – Phthalates Requirement for toys and childcare articles

Test Method: With reference to the standard EN 14372: 2004 (clause 6.3.2), the analysis was performed by Gas Chromatography Mass Spectrometry (GC / MS).

Entry 51: Phthalate contents in plasticized materials in TOYS and CHILDCARE ARTICLES

Test Items	CAS No.	Unit	RL	Limit	Test result	
					1	2+3
Di-2-ethylhexyl phthalate(DEHP)	117-81-7	mg/kg	30	SUM: 1000	N.D.	N.D.
Dibutyl phthalate(DBP)	84-74-2	mg/kg	30		N.D.	N.D.
Benzylbutyl phthalate(BBP)	85-68-7	mg/kg	30		N.D.	N.D.
Diisobutyl phthalate (DIBP)	84-69-5	mg/kg	30		N.D.	N.D.

Entry 52: Phthalate contents in plasticized materials in TOYS and CHILDCARE ARTICLES which can be placed in the mouth by children

Test Items	CAS No.	Unit	RL	Limit	Test result	
					1	2+3
Diisononyl phthalate(DINP)	28553-12-0 68515-48-0	mg/kg	50	SUM: 1000	N.D.	N.D.
Diisodecyl phthalate(DIDP)	26761-40-0 68515-49-1	mg/kg	50		N.D.	N.D.
Di-n-octyl phthalate (DNOP)	117-84-0	mg/kg	30		N.D.	N.D.

## Note:

1. mg/kg = milligram per kilogram (ppm)
2. RL = report limit
3. N.D.= not detected(less than RL)

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCL or via the webpage of Conditions of Testing in the official website: [www.ccllab.com.cn](http://www.ccllab.com.cn). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth or findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCL. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.

# Test Report

Report No.: CCL230925001E

Report Date: Sep. 28, 2023

Page 4 of 5

## Tested Materials:

No.	Description
1	Brown PU with dark brown coating (body / handle, cosmetic bag)
2	Brown plastic (zipper teeth, cosmetic bag)
3	Light brown plastic (zipper teeth, cosmetic bag)
4	Golden metal (rivet, handle, cosmetic bag)
5	Golden metal (zipper puller, cosmetic bag)
6	Golden metal (zipper slider, cosmetic bag)

## Photo Appendix



\*\*\* End of Report \*\*\*

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCL or via the webpage of Conditions of Testing in the official website: [www.ccllab.com.cn](http://www.ccllab.com.cn). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth or findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCL. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No.: CCL230925001E

Report Date: Sep. 28, 2023

Page 5 of 5

## 声明 Statement

1. 本检测报告首页所列信息中除样品来源、接样日期、检测日期、检测结果和检测结论外，均由委托方提供，委托方对样品的代表性和资料的真实性负责，本实验室不承担任何相关责任。  
The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials, for which CCL shall bear no responsibilities.
2. 本检测报告以实测值进行符合性判定，未考虑不确定度所带来的风险，特别约定、标准或规范中有明确规定的除外。此种判定方式所带来的风险由客户自行承担，本实验室不承担相关责任。  
The judgment method of determining the conformity in this test report is according to the measured value without considering the risk caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the risk caused by the judgment method, and CCL shall not bear related responsibilities.
3. 检测报告无批准人签字及“检验检测专用章”无效，未经本实验室书面同意，不得整体或部分复制本报告。  
The test report is effective only with both signature and specialized stamp. Without written approval of CCL, this report can't be reproduced in full or in part.
4. 本检测报告的检测结果仅对送测样品负责，未加盖资质认定标志的检测报告不对社会具有公证证明作用，对于检测数据、结果的使用，所产生的直接或间接损失及一切法律后果，本实验室不承担任何经济和法律后果。  
This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to prove to the society, and CCL is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect losses resulting from the use of the test and all legal consequences.
5. 本检测报告中检测项目标注有特殊符号则该项目不在本实验室资质认定能力范围内，该项目检测结果仅作为客户委托、科研、教学或内部质量控制等目的使用。  
The test items are marked with special symbols in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific researching, teaching or internal quality control.

This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by request to CCL or via the webpage of Conditions of Testing in the official website: [www.ccllab.com.cn](http://www.ccllab.com.cn). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. This report sets forth or findings solely respect to the client's request(s) and the test results are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report can not be reproduced except in full, without prior written permission of CCL. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.